

#### LANCASHIRE TESTING SERVICES LIMITED

Lyon Road Industrial Estate: Kearsley: Bolton Lancashire: BL4 8NB Tel: +44 (0) 1204 792858 Email: enquiries@Itslab.co.uk www.ltslab.co.uk



9630

# **TEST CERTIFICATE**

CLIENT: Camira Fabrics Certificate Number: UK2101284 -1

Meltham Mills, Meltham

Huddersfield Date Received: 19/11/2021

HD9 4AY

- Date Issued: 20/12/2021

-

- Issue Number:

Changes made from previous issue (if applicable)

Contact: Rebecca Grimes
Tel: 01924 481366

**Email:** rebecca.grimes@camirafabrics.com

### SAMPLE IDENTIFICATION

The information is this section is provided by the client and Lancashire Testing Services Ltd assumes no reponsibility or liability for its accuracy.

Sample Name / Reference Aquarius + FR Treatment (Z)

Additional Names: -

Batch Ref/Number: 482117
Order Number: 83A14574

Colour:

Fabric Composition: -

Customer: -

## **SPECIFICATION**

BS5867-2:2008 Fabrics for curtains, drapes and window blinds

Type B

TEST METHOD

Flammability: BS EN ISO 15025:2002 - Procedure A -Surface Ignition

Pre-treatment: BS EN ISO 10528:1995:12 Commercial wash cycles at 75°C

## **Conclusion**

The sample tested: **Complies** with the flammability requirements of: BS5867-2:2008 Type B As supplied & after cleansing procedures as described above,"

Taking into account uncertainty of measurement

Measurements of uncertainty: Time ±1 second, Dimension ±1mm



Test Results:-

### LANCASHIRE TESTING SERVICES LIMITED

Lyon Road Industrial Estate : Kearsley : Bolton Lancashire : BL4 8NB Tel: +44 (0) 1204 792858 Email: enquiries@Itslab.co.uk www.ltslab.co.uk



9630

# **TEST CERTIFICATE**

BS5867-2:2008 Fabri	cs for curt	ains drane	s and wind	how blinds						
Type B	os for ourte	amo, arape	S and wine	JOW DIIIIGS	•					
"The following test results r	elate only to th	e ignitability o	f the combinat	tion of materia	Is under the pa	articular condi	tions of test; the	ey are not		
intended as a means of ass	sessing the full	potential fire I	nazard of the r	materials in us	e."					
Sample Code		UK2101284 -1								
Sample Name / Reference		Aquarius + FR Treatment (Z)								
Client		Camira Fabrics								
Date of test		20/12/2021								
Pre-Treatment		BS EN ISO 10528:1995:12 Commercial wash cycles at 75°C								
		Tumble Dried in accordance with BS EN 26330:1994								
Test Conditions		Period h	Temperature ⁰C		Relative humidity %		Air Flow m/s	Volume m <sup>3</sup>		
Conditioning of test specimens		≥24	20±2		65±5		-	-		
Testing conditions		-	10-30		15-80		≤0.2	≥4		
Flame Application time		15 second Face burn		Flame Height (vertical)			40 ± 2mm			
Sample size		200 x 160mm		Fabric face tested			Outer			
Longest Dimension		Machine Direction			Cross Direction					
As Supplied		1↑	2↓	3↑	4→	5←	6→			
Duration of Afterflame (s)		0	0	0	0	0	0			
Duration of Afterglow (s)		0	0	0	0	0	0			
Flame reached an edge		NO	NO	NO	NO	NO	NO			
Hole reached an edge		NO	NO	NO	NO	NO	NO			
Flaming Debris		NO	NO	NO	NO	NO	NO			
Damage length Horizontal (mm)		29	28	28	29	29	29			
Damage length Vertical (mm)		74	68	70	66	68	70			
RESULT:	PA	SS			•					
						_		•		
After Wash Procedures		1↑	2↓	3↑	4→	5←	6→			
Flame reached an edge		0	0	0	0	0	0			
Hole reached an edge		0	0	0	0	0	0			
Flame reached an edge		NO	NO	NO	NO	NO	NO			
Hole reached an edge		NO	NO	NO	NO	NO	NO	1		
Flaming Debris		NO	NO	NO	NO	NO	NO	1		
Damage length Horizontal (mm)		28	30	29	29	29	30	1		
Damage length Vertical (mm)		64	68	72	71	69	65			
RESULT:		SS						Ī		
Deviation from specif	ied procedu	ıre:	-							

Please note that copies of this original certificate are not valid

Issue Number: 1



#### LANCASHIRE TESTING SERVICES LIMITED

Lyon Road Industrial Estate : Kearsley : Bolton Lancashire : BL4 8NB Tel: +44 (0) 1204 792858 Email: enquiries@ltslab.co.uk www.ltslab.co.uk



9630

			PColling
Craig Allardice	Tony Alcock	John Marsh	Peter Collings
Laboratory Technician	Laboratory Technician	Laboratory Supervisor	Operations Manager

## **Decision Rule:**

Lancashire Testing Services have measurement uncertainties for all test standards (available on request) and have applied these measurements to the test result.

The specific level of risk is < 2.5% as stated in ILAC-G8:09/2019. Unless otherwise indicated L.T.S will apply this rule to all measurements reported.

If the measurement result plus/minus the expanded uncertainty with a 95 % coverage probability overlaps the limit, it is not possible to state compliance or non-compliance. The measurement result and the expanded uncertainty with a 95 % coverage probability will then be reported. The report will include the actual value with the uncertainty range.

Lancashire Testing Services Ltd have conducted thorough analysis of the uncertainty of all measurements carried out in the application of the standard or standards detailed in this report. Where possible any associated uncertainty of measurements have been accounted for in the working instructions, so that they have no impact on the reporting of the final result. In instances were uncertainty of measurements can only be taken into account after the test has been conducted, these uncertainty values have been stated on this report. The stated uncertainty of measurement has also been taken into account in the final reporting of the overall result.

Information provided about a customer, from a source other than the customer, shall only be shared with the customer. The provider of the information shall remain confidential to the laboratory unless agreed by the source of the information.

Please note that copies of this original certificate are not valid

Issue Number: 1